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EXPERIMENTS ON BEHAVIOR OF BURIED PIPE DUE TO SURFACE FAULT
RAPTURE BY USING SHEAR SOIL BOX

Masakatsu MIYAJMA, Yuya Y OSHIFUJ and Masaru KITAURA

Tests using a shear soil box and table lift were conducted concerning with a behavior of buried pipe.
A PVC pipe was used in the experiments. The test results showed that great bending strain was
occurred at the pipe buied in the hanging-wall side under hard surface ground condition. The pipe
buried in footwall side indicated a possibility of pull out at joints of a segmented pipeline. On the
contrary, the bending strain of a buried pipe was dispersed under soft surface ground condition.



